SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n7 / 40MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S Lovet L0 s 0ffeet 790 ¢ Mode Sweep saL RefLevel 30.00dBm  Offset 79008 Mode Sweep seL
Count 100/100
1 Spurious Emissions
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2.475GHr 10005 pts. 5 MHz/ 2.53GHz || [253 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mitz 249019 GHz -32.69 dBm 7.69 dB 2530 GHz 2570 GHz 100.000 kHz 253781 GHz -0.83 dBm -30.84 df
2.450 GHz 2496 GHz 1.000 MHz 249052 GHz -33.66 dBm -20.66 dB 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz .22.60 dBm -12.60 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -28.34 dBm 18.34 dB 2571 GHz 2575 GHz 1.000 MHz 257145 GHz 36,06 dBm 26,06 dB
2499 GHr 2500 GHz 1.000 MHz 250000 GHz -19.53 dBm 9.53 dB T575 GHe 590 GHz 1,000 MHz 257704 GHz 37.02 dBm 24.02 dB
2500 GHz 2540 Ghz 100,000 kiz 253477 GHz -0.73 dBra 30788 2560 GHz 2595 Ghz 1.000 MHz 258024 GHz -46.85 dBm 2185 dB
oy D 5 L I
11:22:10 MM 11/06/2024 11:24:41 AN 11/06/2024
Ref Level 30,00 dBm  Offset 7.90dB Mede Sweep S5GL Ref Level 30.00dBm  Offset 7,90 dB Mode Sweep SGL
T Count 100/100
1 AvgPwr
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|20 gBgon 50 dBnr \\-‘\—M_
2.475GHr 10005 pts. 5 MHz/ 2.53GHz || [253 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mitz 248961 GHz 1555 dB 2530 GHz 2570 GHz 100.000 kHz 253791 GHz -1.20 dBm 3120
2.450 GHz 2.496 GHz 1.000 MHz 2.495 88 GHz -271.57 dB 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz -22.24 dBm -12.24 dB
2496 Gt 2499 GHz 1.000 MHz 49886 GHz 24.05 dB 2571 GHz 2575 GHz 1.000 MHz 257103 GHz -30.04 dBm -24.04 dB
2499 GHz 2500 GHz 1.000 Mz 245999 GHz 9.16 dB 2575GHz 2590 GHz 1.000 MHz 257611 GHz -36.54 dBm 2354 d
2,500 GHz 2540 GHz 100,000 ke 250611 GHz -31.53 dB 2530 GH 2595 Ghiz 1,000 MHz 2559020 GHz 4847 dBm 23.47 dB
11:21:22 A 11/06/2024 11:28:30 am 11/06/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG401530C

FR1 n7 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

11:20:32 AM 11/06/2024

S Lovet L0 s 0ffeet 790 ¢ Mode Sweep saL RefLevel 30.00dBm  Offset 79008 Mode Sweep seL
Count 100/100
1 Spurious Emissions
P} SPURIOUS_LINE. ABS ( s
Line _SPURIOUS_LINE_ABS 02
20 dBi
10 dBinr 10
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|20 B 50 dBr \‘"\w\
2.475GHr 10005 pts. 5 MHz/ 2.53GHz || [253 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mitz 248955 GHz -42.71 dBm -12.11 dB 2530 GHz 2570 GHz 100.000 kHz 253135 GHz 1.93 dBm 3193 dB
2.450 GHz 2496 GHz 1.000 MHz 2.494 67 GHz -40.53 dBm -27.53 dB 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz .22.77 dBm -12.77d8B
2.496 GHz 2.499 GHz 1.000 MHz 2.498 86 GHz 35.95 dBm 25.95 dB 2571 GHz 2575 GHz 1,000 MHz 257155 GHz 3588 dBm 2588 dB
2499 GHr 2500 GHz 1.000 MHz 250000 GHz 19.99 dBm 9.99 dB T575 GHe 590 GHz 1,000 MHz 257652 GHz 37.37 dBm 243748
2.500 GHz 2540 GHz 100,000 khz 252812 GHz 222 dBm 2248 2580 GHz 2595 Ghz 1.000 MHz 259014 GHz -49.80 dBm 20

11:26:19 AM  11/06/2024

FR1 n7 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

11:19:44 AM 11/06/2024

11:27:08 AN 11/06/2024

Ref Level 30,00 dBm  Offset 7.90dB Mede Sweep S5GL Ref Level 30.00dBm  Offset 7,90 dB Mode Sweep SGL
T Count 100/100
1 AvgPwr
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o
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2475GH: 10005 prs 5 MHa/ 254G || 253 GHe 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GhHz 2,430 GHz 1.000 Mz 209035 GHz 2530 GHz 2570 GHz 100.000 kHz 253251 GHz 247 dBm -32.47 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.494 88 GHz 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz 24.13 dBm -14.13d8
2496 GHr 2499 GHe 1.000 Mt 249876 GHz 2571 GHz 2575 GHz 1.000 MHz 257114 GHz 35.96 dBm -25.96 dB
2499 GHe 2500 GHz 1.000 MHz 249899 GHz 2575 GHz 2590 GHz 1.000 Mz 257630 GHz 37.62 dBm 246248
2,500 GHz 2.540 GHz 100.000 kHz 2.50593 GHz 2,590 GHz 2595 GHz 1,000 MHz 2.59007 GHz -49.84 dBm 84
L [iiiinnsiil %

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n7 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.50 d8

RefLevel 30.00dBm  Offset 7.90 dB

Made Sweep

11:18:54 AN 11/06/2024

11:27:89 AM  11/06/2024

Mode Sweep SGL
Count 100/100
1 Spurious Emissions T AvgPwr ||| Seurious Emissions
Limit ChecH P SPURIOUS_UNE-ABS ( S
Line _SPURJOUS_LINE_ABS 02 Line “SPURIOUS_LINE_x85_0q2
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2.475GHr 10005 pts. 5 MHz/ 2.53GHz || [253 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GhHz 2490 GHz 1.000 MHz 2.09034 GHz -45.38 dBm -20.38 dB 2530 GHz 2570 GHz 100.000 kHz 253147 GHz -4.56 dBm -34.56
2430 GHz 249 Ghz 1.000 Mz 2.49193 GHz -44.59 dBm -31.59 dB 2570 GHz 2571 GHe 1,000 Mifz 257002 GHz -27.01 dBm 17.01 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.19867 GHz 38.70 dBm -28.70 dB 2571 GHz 2575 GHz 1.000 MHz 257144 GHz -39.30 dBm -29.30 dB
2239 Ghz 2500 GHz 1.000 Mtz 2.50000 GHz 24.84 dBm -14.84 dB 3575 Ghie 2590 GHz 1,000 MHz 257603 GHz 20.84 dBm 2784 dB
2500 GHz 2540 Ghz 100,000 kiz 252656 GHz 489 dBm 34898 2580 GHz 2595 Ghz 1.000 MHz 259021 GHz -52.13 dBm 2713 d8
ety D mmmn -

FR1 n7 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 7.80 dB Mode Sweep sGL Reflevel 30.00dBm Offset 7.90dB Mode Sweep —
Caunt 100/100 Count 100/100
1 Spurious Emissions 1 AvgPwir 1 AvgPwr
Limit Cheek PRSS {
Line _SPURJGUS_LINE_ABS 02 s Line _SPURIOUS_LINE_x85_oq2
20 dBew T T 20 dBmr
10 dBmv 0
o
A A A3 At A ARt 7 PO 1A it o A, s e U PRLL IRV [P VI I SR
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. | | |
SPURIBUS_UNE ABS 002 J‘I I |
30 L
I \JN
40 . """'-‘-...-_‘_
|sg.an 50 dio \-_\
2.475 GHz 10005 pts. 5 MHz/ 2.53 GHz | | | 2.53 GHz 10005 pts. 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summai
2475 GHz 2490 GHz 1.000 MHz 249047 GHz -41.55 dBm -16.55 dB 2530 GHz 2570 GHz 100.000 kHz 253353 GHz -3.44 dBm -33.44 48
2,450 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -35.92 dBm -22.92 dB 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz -23.26 dBm -13.26 dB
2496 Gt 249 Gta 1.000 Mt 2.89891 GHz -19.43 dB 2571 GHe 2575 Ghz 1.000 Mz 257109 GHz -30.45 dBm -2045 dB
2493 Gtz 2500 Gtz 1.000 Mz 2.50000 GHz -12.15 dB 2575GHz 2590 GHz 1.000 MHz 257515 GHz 36.96 dBm 2356 d
2500 GHz 2540 GHz 100,000 ke 250763 GHz -33.43dB 280 Che 2595 Ghiz 1,000 Mis 258001 GHz ’51.70 dBm 2670 dB
11:23:01 AM 11/06/2024 11:23:51 AM  11/06/2024

TEL: 886-
FAX: 886-

3-327-0868
3-327-0855
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e%FCC RADIO TEST REPORT Report No. : FG401530C

SPORTON LAB.

Conducted Spurious Emission

FR1 n7 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 30.00dBm  Offset 7.90 dB Mode. Auto Sweep s6L RefLevel 3000 dBm  Offsct 7.80 B Mode Auto Sweep s6L
Count 100/100 Count 100/100
3 P . lous_ume_aes_od2
20 d
10 dinr 10 dBr
o o
10 dBm 10 dBer
SPURIBUS UNE ABS 002 NE |ABS 007
20 -30
40 dBm 40 di
50 -50
I B e B B R S T N VAV ARV || R g o R RV S P ]
o0 60
30.0 MHz 73006 pts 6 GHz/ ) 26.0Ghz | | [30.0MHz 73008 pts 6 GHz/ 26.0GHz
2 Result Summas 2 Result Summan
30,000 MHz 1,000 GHz 1.000 Mtz 4612222 MHz -55.38 dBm -3038 dB 30.000 MHz 1.000 GHz 1.000 MHz 253.650 34 MHz -55.41 dBm -30.41 dB
1.000 GHz 2475 GHz 1,000 MHz 2.45423 GHz -53.18 dBm -28.18 dB 1.000 GHz 2475 GHz 1.000 MHz 2.47242 GHz -53.55 dBm -28.55 dB
2595 GHe 5000 GHr 1,000 MHz 2.62130 GHz -46.22 dBm 21.22d8 2595 GHz 5.000 GHz 1.000 MHz 265407 GHz -36.43 dBm -21.43 dB
5,000 GHz 10,000 GHz 1.000 MHz 6.507 40 GHz -52.02 dBm -27.02 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.50773 GHz 51.74 dBm -26.74 dB
10.000 GHz 18,000 GHz 1,000 MHz 16.603 87 GHz -52.47 dBm -27.47 dB 10.000 GHz 18.000 GHz 1.000 MHz 16.58947 GHz -52.71 dBm -21.71 dB
18000 GHr 26,000 GHr 1,000 MHz 2158762 GHz -50.76 dBm -25.76 dB 18000 GHz 26.000 GHz 1.000 MHz 21.601 62 GHz -51.01 dBm -26.01 dB
09:58:11 AN 11/06/2024 09:55:30 A 11/06/2024
Ref Level 30.00dBm  Offset 7.00 dB Mode Auto Sweep 56
Count 100/100
Limit
Line _SPUR|OUS_LINE_ABS_0d2
10 dinr
o
10 dBm
SPURIBUS UNE ABS 002
20
40 dBm
50 I
IS S SRy RS RPN PN POV I PV SRR N NP
60
30.0 MHz 73006 pts 6 GHz/ } 26.0 GHz
2 Result Summas
30,000 MHz 1,000 GHz 1,000 MHz 37.394 40 MHz -55.40 dBm -30.40 dB
1.000 GHz 2475 GHz 1,000 MHz 2.42891 GHz -53.57 dBm -28.57 dB
2595 GHe 5000 GHr 1,000 MHz 268713 GHz -47.67 dBm -22.67 dB
5,000 GHz 10000 Ghz 1,000 MHz 7.69665 GHz -45.68 dBm -20.68 dB
10.000 GHz 18,000 GHz 1,000 MHz 16.603 87 GHz -52.57 dBm -21.57dB
18000 GHr 26,000 GHr 1,000 MHz 2161402 GHz -51.06 dBm -26.06 dB
05:56:31 AN 11/06/2024
TEL: 886-3-327-0868 Page Number 1 An7-43 of 44
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seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n7 (Pl/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0006
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0014
PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0007
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number 1 An7-44 of 44
FAX: 886-3-327-0855



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7

MIMO <Ant. 0+2> (Ant. 0)

Peak-to-Average Ratio

Mode

FR1 N7 / 20MHz

/| CP OFDM

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

6.56

6.60

7.22

8.54

PASS

FR1 N7 / 20MHz /CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Reflevel 3000 0B OMset 7908 = AnBW 20 Miie Reflevel 3000dBm Offset  7.90dE = AnBW 20 MHz
-t 3043 Mess Time 65 ms - 3000 MessTime 6505
1EQ — 1601
= e
TEL TE02- =
- 1E03 4
i L
1E0 T 1604 l‘
[ |
| 1
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t
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\
[FESIN Wean Pwr + 20,00 db || [GF 2.535 GHz Mesn Pwr + 20,00 d8

2 Result Summa:

Samples: 130000

2 Result Summa:

17.56 dBm 24.37 dBm 6.81 dB 3.70 dB 618 dB 6.56 dB 674 dB 17.49 dBm 24.39 dBm 6.90 dB 376.dB 6.22 4B 6.60 dB 76 b
" w0 " "
Reflevel 3000dbm  Ofsc 79045 = AnBW 20 Mz RefLevel 3000 B Ofiet 7045  AnBW 20 k2
- A 3008 Moas Time 65 ms - A 3008 MessTime 65 ms
1E0 [0 — ——— -
1ED TEQ2-
1E03-
1E0 1604
! i
‘ I
|CF 2.535 GHz Mean Pwr + 20,00 dB | | [CF 2.535 GHz Mean Pwr + 20.00 d8

2 Result Summa:

Samples: 130000

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 N7 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.28 5.42 10.25 10.22 15.59 15.63 20.43 20.52
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.13 5.29 10.24 10.35 15.52 15.45 20.39 20.48
BW 25MHz 30MHz 35MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 25.20 25.16 31.31 31.18 36.12 36.20 41.18 41.29
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 25.19 25.24 31.13 31.12 38.03 36.03 41.18 40.99
TEL: 886-3-327-0868 Page Number 1 AN7-2 of 39
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 N7 / 5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

(AU ——

- A 3000 SWT 101 ms & VBW 300k Mode Auto sweep
1 Frequency Swesp

RefLevel 3000 dBm  Offset 7.0 45 ® REW 100Kz
- A 3000 SWT 101 ms & VBW 300k Mode Auto Swesp
1 Frequency Swesp

20 8 | |20 dbrw oy .05 a5}
528400 MK 542800 MK

10 M1 11.009 dejm 10 111,156 déim

H2-14.981 dem H 5

/
TP T 17 W o~ .MW ‘“MM.-*
e - WW"“‘"M it u WMW*W

15356z 70001 pis 0 Mz Span 40.0 Mz | | GF2.535 GHa. 70001 pis .0 MHz/

Span 40.0 WAz

03:49:48 PM 01/21/2025 03:48:25 PM 01/21/2025

64QAM 256QAM

o - st BB v s =

Reflevel 3000 dBm  Offcet 75008 & REW 100Kz RefLovel 30,008  Offset 7508 = KEW 100 kH:
- are 3008 SWT 101 ms & VBW 300kt Mode Auto Sweep
1 Frequency Sweep

- are 3008 SWT 101 ms = VBW 300Ktz Mode Auto Sweep
1 Frequency Sweep

.}ﬂfimt iz
20 dom oapy aias [ |0 dom oapy a0es
513800 My 535200 M
10, 11.10.661 d i 10
IM.FN\ "ﬁ"nq 6 dife e -J.w‘
0 dben ' \ o dbe ! \
i
| l'l 42 18,644 dti i 3
| | |
¢ b | \
|
o s A ol . .
50 dbs UM
e " prreer o || T i el
|CF 2.535 GHz. 10001 pts 0 MHz/ Span 40.0 MHz | | |CF 2.535 GHz. 10001 pts .0 MH2/ Span 40.0 MHz
Measa LT LT Mg EEERNENR o

03:47:57 MM 01/21/2025 03:46:33 PM 01/21/2025

TEL: 886-3-327-0868 Page Number 1 AN7-3 of 39
FAX: 886-3-327-0855




seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie trum

RefLevel 30,00 B Offset 7.50d8 = REW 200 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

ultiView trum
RefLevel 30,00 B Offset 7.50d8 = REW 200 kHz

- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

20 dBm oap oapy 13 08}
1022000 MHz
111,705 dBm & . 1 11431 dim r——"
10 10
o il 7 o
| | | |
0 dbir 0 dbir :

(F2.535 Ghx 70001 pis 0 Mz

(F2.535 Ghx

0001 pis G e/

03:42:46 PM 01/21/2025

03:44:10 PM 01/21/2025

64QAM

256QAM

ultiView trum
RefLevel 30,00 B Offset 7.50d8 = REW 200 kHz

ultiView trum
RefLevel 30,00 B Offset 7.50d8 = REW 200 kHz

-an 305 SWT 101 ms @ VEW 1wz Mode Auto Sweep -an 305 SWT 101 ms @ VEW 1wz Mode Auto Sweep
20 de oap| arres] | |20 dm oap| a0s as
10235 00 M 10355 00 M
& 1111670 dein i — " S
‘- ‘I e PR b
o dtr ; 3 o dtr ! 1
|
4214330 dB
w2
; ".\ 4l
o oy MJJ i || 0
1
Fissen 0601 pis St Fissen 0601 s 10 Span 50.0 itz

03:44:38 PM 01/21/2025

03:46:04 PM 01/21/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 N7 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e - s B o - i =

RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz

- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep - an 3008 SWT 101 ms © VBW 2 iz Mode Auto sweep

1558 | |20 dBrw oy .11 4By
15.554.00 M 1563500 Mz

H1 14,496 dBim: H1 13954
T o el 3,954 déim i
h . o ¥ T )

15356z 70001 pis 0 Mz Span 60.0 MHz | | GF2.535 GHa. 70001 pis 0 MHz/ Span 60.0 Mz
re— s, 2050121 s, 2050121

03:42:17 MM 01/21/2025 03:40:55 PM 01/21/2025

64QAM 256QAM

o - st BB v s =

RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz

- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep - an 3008 SWT 101 ms © VBW 2 iz Mode Auto sweep

2527 360064z 2
20 dom = 11528) | | 20 dorm oapy
1532200 Wz
H1 13001 dim
0 ot e, A . i1,10.295
! \ Fa e s T

Whﬂmi’ \Mm ek [

1535 Gz 70001 pis 0 Mz Span 60.0 MHz | | GF2.535 GHa. 70001 pis 0 MHz/ Span
[ —— T P

03:40:27 MM 01/21/2025 03:39:03 PM 01/21/2025

TEL: 886-3-327-0868 Page Number : AN7-5 of 39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView trum
RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

tiVie trum

RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz
3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

- an

10 f A 10 f g,
- { | - { \
\ ] -
H2-128 -u-‘J ¥ 2 ,._,.‘.-‘J L
s L\ / l\
/ R —— f h
|CF 2.535 GHz 10001 pts 0 MHz/ Span 70.0 MHz | | |CF 2.535 GHz 10001 pts .0 MHz/

03:34:39 PM 01/21/2025

1

03:36:02 PM 01/21/2025

Span 70.0 WAz

e ENEEEER

64QAM

256QAM

ultiView trum
RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

I e -

RefLovel 30.00.dBm  Offset 7.50d8 = RBW 500 kHz
- are 3009 SWT 101 s @ VBW 2wz Mode Auto swesp
1 Frequency Sweep

b i

(GF2.535 Ghx 0001 pts

0 Mz

(GF2.535 Ghx 0001 pts

0 MHz/

03:36:30 PM 01/21/2025

Span 70.0 Wz

03:37:55 PM 01/21/2025

Span 70.0 WAz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

QPSK

FR1 N7 / 25MHz / CP OFDM / Middle Channel / Full RB

tiVie m

16QAM

RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz

3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

=

RefLovel 30.00.dBm  Offset 7.50d8 = RBW 500 kHz
- are 3008 SWT 101ms = VBW 2wtz Mode Auto Sweep
20 dom o2 088 [ | 20 dorm o2 .67 a3
25.20800 M 25.16000 M
112675 deir vy 1112.939 diim -
m A I R Y 0 P FPY WY
et i 1 e Y
) “\ ] .
0 dt ; 1 0 dt t L
| |
| | ! |
¥ H 0 Ml'w‘j L
- "y FIrTe ' M l./'
P N
04t ek
|
[FEFH 70001 pis T [FEFH 0001 pis 5.0 Mzl
i
03:34:10 M 01/21/2025 03:32:46 M 01/21/2025

64QAM

tiVie m

256QAM

RefLevel 30,00 B Offset 7.50.d8 = REW 500 kHz

3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

I e -

Ref Level 3000 B Offeet 7008  REW 500z
- an 3000 SWT 101 ms ® VBW 2z Mode Auto sweep
20 dim oapy 15648 | | 20 dorm oapy az2es
2515200 MHz 25.20000 MHz
1112327 difn
- "
10 10, TROAY
Tl w S 18587 dfey — — =
{ \
| | |
0 dbir 1 0 dbir + 1
|
/ |
|
| | i
"2 ] ] |
L 1217057 dbert
1*\ i
W"""“‘M \,_ WM Ly |
|CF 2.535 GHz. 10001 pts 0 MHz/ |CF 2.535 GHz. 10001 pts 8.0 MH2/ Span 80.0 MHz
e e L o
03:32:19 M 01/21/2025 03:55:36 MM 01/21/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 N7 / 30MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp - an 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Siweep

20 dBm oap 143 ¢8| | | 20 dB o2y 53 s}
31.311 00 Mz 31.185.00 Mz
114,557 dem TR N Y e 1 14.250 déim IR ey e
i
10 ‘, ¥ 10 / y

W - MMM e PRI

|CF 2.535 GHz 10001 pts 0 MHz/ Span 90.0 MHz | | |CF 2.535 GHz. 10001 pts 9.0 MH2/ Span 90.0 MHz

03:22:17 MM 01/21/2025 03:28:32 PM 01/21/2025

64QAM 256QAM

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz

- are 3000 SWT 101 ms  VBW 3 Mz Mode Ao Swep - are 3005 SWT 101 ms = VBW 3 piz_Mode Auto Swesp
1 Frequency Sweep

oy 023 g}
3112200 Mz

H114.081 délm . - —
o el anl N 110,850 dlm:

“MW“‘"" W ‘|‘|” MM .

|CF 2.535 GHz. 10001 pts 0 MHz/ Span 90.0 MHz | | |CF 2.535 GHz. 10001 pts 9.0 MH2/ Span 90.0 MHz

03:29:00 PM 01/21/2025 03:57:36 PM 01/21/2025

TEL: 886-3-327-0868 Page Number : AN7-8 of 39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 35MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
- an

3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

- an

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
3008 SWT 101 ms = VBW 3z

Mode Auto Sweep

04t ot a2 P i s
e e — 13 - o —
10, rd 10,
ot | ot
{
1
|CF 2.535 GHz. 10001 pts 10.0 MHz/ Span 100.0 MHz | | |CF 2.535 GHz. 10001 pts 10.0 MHz/

03:19:01 PM  01/21/2025

e ENEEEER

03:19:56 PM  01/21/2025

Soan 100.0 Mz

64QAM

256QAM

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

- are
1 Frequency Sweep

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
3008 SWT 101 ms = VBW 3z

Mode Auto Sweep

03:20:50 PM 01/21/2025

04:00:04 PM 01/21/2025

20 dBrw 021 051 a8 | | 20 dBwr o21] 0.05 ¢
H113.454 dgm . i i,
. . - Y 0515t -
! \
| {
0 dBerr ; 0 dBerr 1
‘
| |
| |
I \1. | *
o |
|CF 2.535 GHz 10001 pts 10.0 MHz/ Span 100.0 MHz | | |CF 2.535 GHz. 10001 pts 10.0 MHz/ Span 100.0 MHz

ensics . RENER

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

- an

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

20 dBrw 20 dBow o1}
1 14.115 diim Noivnies. . T v e 11 12.849 dim ey Sy o .
10 10 7 \I
- f - { ‘,
| |
N
f r 1
|CF 2.535 GHz 10001 pts 11.0 MHz/ |CF 2.535 GHz 10001 pts 11.0 MHz/

Spon T10.0 WAz

03:14:35 PM 01/21/2025

Spon T10.0 WAz

03:13:14 PM 01/21/2025

64QAM

256QAM

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz

- Art 3008 SWT 100 ms = VBW 3z Mode Auto Sweep - A 3008 SWT 101 ms & VBW 3 Mz Mode Auto Sweep
1 Fraguancy Swasp
o el o, - Y
| \
!
W2 1240 ) !
i
MMM o
|CF 2.535 GHz. 10001 pts 11.0 MHz/ |CF 2.535 GHz. 10001 pts 11.0 MHz/

03:12:47 MM 01/21/2025

Spon T10.0 WAz

04:01:20 PM 01/21/2025

Spon T10.0 WAz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT Report No. : FG401530C

Occupied Bandwidth

Mode FR1 N7 : OB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.51 4.53 9.33 9.32 14.24 14.26 19.01 19.05
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.49 4.50 9.34 9.33 14.28 14.23 19.04 19.02
BW 25MHz 30MHz 35MHz 40MH
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 23.77 23.75 28.87 28.90 33.84 33.92 38.85 38.81
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 23.84 23.79 28.93 28.93 33.85 33.72 38.82 38.91
TEL: 886-3-327-0868 Page Number 1 AN7-11 of 39

FAX: 886-3-327-0855



esFCC RADIO TEST REPORT Report No. : FG401530C

SPORTON LAB.

FR1 N7 / 5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o - B e - L

RefLevel 30.00dBm  Offset 7505 ® REW 100 kHz RefLevel 30,00 dBn  Offset 7.5048 = REW 100kHz

- an 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - an 3009 SWT 101 ms @ VW 300z Mode Auto swesp
1 Occupiad Bandwidth
x -
0 . - ~ - e o e BRI e
o - L o : -
/ / N
|l
e T

[FEHT ot pte Gz Span 10.0 Wiz || |G 2535 Gz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble

M 1 2.537 008 GHz 11.30 dBm Oce fw 4514533955 MHz M 1 253543 GHz 11.43 dBm Oce B 4538025519 MHz

m 1 25327308 6z 5.41 dim Occ s Centroid 2514988073 Gz n 1 25326396 6z 478 dim Occ B Centroid 2534968 52 GHz

n ' 2537245 3 GHz 431 d8m Occ B Freq Offset 11827373043 ke n ' 25372376 GHz 657 dim Occ B Freq Offset 31380384 262 ke

03:48:53 PM 01/21/2025

64QAM 256QAM

03:49:21 PM 01/21/2025

B e - L

RefLevel 30,00 dBn  Offset 7.5048 = REW 100kHz RefLevel 30,00 dBn  Offset 7.5048 = REW 100kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep
mip) 53 dim| m 7.76 |
253323200 G 253632900 Gt
20 20
0 A e e R = 0
O T A
o - | o ] {
/ . / \
(CF 2535 GHz 1001 prs 0 MHz/ Span 10.0 MHz || [F 2.535 GHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 2533232 GHz 11.53 dBm Oce B 4.498905153 MHz M 1 2536329 GHz 7.76 dBm Oce B 4503100049 MHz
m 1 25327285 GHz 5.71 dim Oce Bw Centroid 253497795 GhHz m 1 25327246 GHz 186 dBm Occ B Gentroid 2534979151 GHz
i 1 25372074 6He 5.93 dm Oce B Freq Offset 22050410 477 kHz i 1 25372337 GHe 222 dBm Oce Buw Fren Offset 20816830 147 kHz
Measa [0 e e P
03:53:44 PM 01/21/2025 03:47:00 PM 01/21/2025

TEL: 886-3-327-0868 Page Number 1 AN7-12 of 39
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 10MHz / CP OFDM / Middle Channel / Full RB
16QAM

QPSK

I e -
e -

RefLevel 3000 dBm  Offset 700 45 ® REW 200 ke
3008 SWT 101 ms ® VBW 1wz Mode Auto Swesp 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep
" w
W B[] 1156 g
25357580 GHr
» »
0 A T A 0 b - =
o + o +
i {
7P s
’ o
7 x .
NP —— A
(CF 2535 GHz 1001 pt= 0 MHz/ Span 0.0 MHz | | (0F 2.535 GHz. 1001 pts. 0 MHz/ Span 0.0 MHz
2 Marker Table 2 Marker Table
W 1 2538696 GHz 11.72 dBm Oce 9.334420939 MHz W 1 2535758 GHz 1154 dBm Qcc B 9321425885 MHz
m 1 25303171 Gia 709 dim Occ B Centroid 2534984393 GHz n 1 25303295 Gia 579 dim Occ B Centroid 2534990 187 Ghz
n 1 25396516 GHz 622 dim Occ B Freq Offset 15,656 860 276 kHz n 1 25396509 GHz 691 diim Occ B Fre Offset 812540 708 iz
e . [
03:43:18 MM 01/21/2025 03:43:42 MM 01/21/2025

64QAM

tiVie

|
e -

swT

MHz_Mode Auto Swesp

821 im|
25318030 641

wafi]

RefLevel 3000 dBm  Offset 700 45 ® REW 200 ke
3000 SWT .01 ms & VBW 1wz Mode Auto Swesp
W] 1057 o
25353000 Gz

» »

® = A = 0

o, o ’

b \
=
Sty

W

(CF 2535 GHz 1001 prs 0 MHz/ Span 20.0 MHz || [F 2535 GHe 1001 ps 0 M2/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 25353 GHz 1097 dBm Occ Bw 9341768013 MHz M1 1 2531803 GHz 8.21 dBm Oce Bur 9338544 844 MHz
m 1 25307134 6Hz 645 dim Oce Bw Centroid 2534984 309 GHz m 1 25301248 6Hz 182 dbm Occ B Gentroid 2534994 028 GHz
i 1 25396552 GHe 6.93 d8m Oce B Freq Offset 15,690 834 56 kHz i 1 25396633 GHe 300 dBim Oce Buw Fren Offset 5,571 946,587 kHe
T " [ ]
03:45:06 PM 01/21/2025 03:45:36 PM 01/21/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
- an 3008 SWT 1.01ms ® VBW 2z Mode Auto Sweep

1 Occupiad Bandwidth

B[] 1295 dllm
15320061
» »
S S . SR (U S U P N R,
0 = 0 )_, T I S
o + o i
ﬁ? V
1 Vad "“ “,
AR “Fal] '
LI Y. (P Ul o
%
L S—
[FEHTS 001 prx [T [FEHTS 001 prs ] Span 30.0 Wiz
2 Marker Table 2 Marker Table
W 1 2530564 GHz 14.87 dBm Oce 14.245722303 MHz W 1 2532093 GHz 13.95 dBm Qcc B 14.26011759 MHz
n 1 2527841 46z 889 dim Occ B Centroid 2534964 292 GHz n 1 2527837 26z B70diim Occ B Gentroid 2534967 287 GHz
n 1 25120872 GHz 517 dim Occ B Freq Offset 35107555 791 kb n 1 25120973 GHz 834 diim Occ B Fre Offset 3

03:41:50 PM 01/21/2025

03:41:22 PM 01/21/2025

P o 205012

64QAM

256QAM

fiVie Spactrum

RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
- an 3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

cupied Bandwidth

ultiView Spectrum

RefLovel 30008  Dffset 7.008 = RBW 500 kH:
- A 008 SWT 101 ms & VBW 2aHz  Mode Auto Sweep
1 Occupiad Bandwidth

i i
2 2
. P R . SR, S ELr . B _
! ._t
0. r 0.
]
{
e .
gt i
Ay s,
i e eV T
[FEHT ot pte Gz [FEHT 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble
] 1 2531733 GHr 13.88 dBm Occ 14283063 824 MHz ] 1 2533352 GHE 10.91 dBm Qe Bur 14.234739 206 MHz
n 1 25278571 Gia 804 dim Occ B Centroid 2531988804 Gz n 1 252784496z 481 dim Occ B Centroid 2531962 248 Gz
n ' 25121405 GHz £31 d8m Occ B Freq Offset 1196033765 Iz n ' 25120795 GHz 5.18 dém Occ Bw Freq Offset 37751286 767 ki

03:40:00 PM 01/21/2025

03:39:30 PM 01/21/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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E.:?FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep
h

ultiView trum
RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
3008 SWT 1.01ms ® VBW 2z Mode Auto Sweep

[ Mifi] 1325 abm
25335220641
0 0
o - ot — o a e "
o o
W, T
S T ",
v i | | TS g
(GF 2535 GHz 1001 pts 0 MHz/ Span 40.0 MHz || [CF 2535 GHz. 1001 ps 0 MHz/ Span 40.0 MHz
2 Marker Table 2 Marker Table
mi 1 2530165 GHz 13.16 dBm Oce B 19.017979071 MHz mi 1 2533322 GHz 13.25dBm Qce Bu 19.053091 197 MHz
n 1 2525 88 GHz BA7 dim Oce B Centroid 2534983981 Gz n 1 25254431 Gz B83 dilm Occ B Centroid 2534975 647 Gz
n 1 2.544 498 Ghz 837 dim Oce B Freq Offset 11019177 738 kHz n 1 25145022 Ghz 808 dim Ot B Fren Offset 24353217 687 k.
nn r

03:35:06 PM 01/21/2025

03:35:34 PM 01/21/2025

64QAM

256QAM

fiVie Spactrum

RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

ultiView trum
RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
3008 SWT 1.01ms ® VBW 2z Mode Auto Sweep

Wil 1274 dam Wil 841 dim
2530005064z 2537797064
2 2
0 S e . 0 i
0 T 0
J i
W Ll |
af P —
i Pludd il B
A 04
S L
i . -
[FEHT ot pte Gz Span 40,0 Wiz || |GT2535 Gz 0T s ) Span 400 M
2 Markes Toble 2 Markes Toble
] 1 2530405 GHz 12.74 dBm Occ 19042446526 MHz ] 1 2537797 GHz 9.41 dBm Qe Bur 19,028 242469 MHz
n 1 252551336z 8,46 dim Occ s Centroid 2535014474 Gilz m 1 25254302 6z 457 diim Oce B Gentroidd 2534994 364 Gilz
n 1 2544555 7 GHz 7.50 dBm Occ Bw Freq Offset 34.474 169 349 kHz n 1 25445085 GHz 532 dBm Oce Bw Freq Ofiset 5636132 538 kHz
i "

03:36:57 MM 01/21/2025

03:37:28 PM 01/21/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 25MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep
h

ultiView trum
RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz
3008 SWT1.01ms = VBW 2wtz

Mode Auto Sweep

i) i i)
2538347061 2544891 06He
n n
0 0 7 - &
I
o o f
7 T
w {
]
A AL i
EE—
2535 G 001 e Span 50.0 MHz | | |0 2535 GHx 001 pes 0 Wb/ Span 50.0 MHz
2 Misrker Table 2 Misrker Table

23757196947 MHz

mi 1 2538347 GHz 1267 dBm Oce B 23.778338071 MHz mi 1 2544491 GHz 13.06 dBm Oce Bur
n 1 2523116 6Ha 7,66 dim Oce B Centroid 2535005 211 GHz n 1 25731083 6Hz 7.99 dilm Occ B Centroid 2534986861 GHz
n 1 2516894 4 Ghz 784 dim Oce B Freq Offset 5211131392 kHe n 1 2516 8655 Ghz 767 dim Ot B Fren Offset 13138856 997 kHz

03:33:42 PM 01/21/2025

03:33:14 PM 01/21/2025

64QAM

256QAM

fiVie Spactrum

RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz

3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

ultiView trum
RefLevel 30,00 dBn  Offset 7.5048 = REW 500 kHz

3008 SWT1.01ms = VBW 2wtz

Mode Auto Sweep

2 Marker Table

Wifl] 1208 dim W)
2523561 0z 252506004z
2 2
© T ©
] R P
| f
o o -
] |
| |
] 7
o
= o T o
W » P i,
W e LI P | | P il e ]
[FEHT ot pte Span 50.0 Wiz || (G 2535 G 0T s ) Span 50.0 M
2 Markes Toble

M 1 2523561 GHz 12.09 dBm Occ Bw 23845822 694 MHz M 1 252546 GHz 891 dBm Oce Bur 23.795979932 MHz

m 1 25230853 GHz 752 dim Oce Bw Centroid 2535008 238 GHz m 1 25030985 GHz 458 dim Occ B Gentroid 253499 502 GHz

i 1 25069312 GHe 6.92 d8m Oce B Freq Offset 8239037 545 kHz i 1 25168945 GHe 415 dBm Oce Buw Fren Offset 3498 206 057 kHz
mann B mnnn

03:31:52 PM 01/21/2025

03:31:22 PM 01/21/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 N7 / 30MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

|

Ref Level 30,00 B

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
01 s = VBW 3 Miiz

Offset 70048 = REW | Mz
swT Mode Auto Sweep

3008 SWT 101 ms @ VBW 3wz Mode Auo Swesp
Sccupiad Bandwidth
B[] 1448 i W
1521 8730 6
» »
e it B PR S e U L T
o = o =
o A o 4 )
W b
o
20 Bpptar A T Sy
= m e R i g -w.w—.,\m\
[FEHTS 001 prx [T Span 60.0 iz || (GF2535 BHx 001 prs ] Span 60.0 Wiz
2 Marker Table 2 Marker Table
M 1 2521873 GHz 14.49 dBm 28.870721511 MHz M 1 2523192 GHz 14.15dBm Oce B 28,908 220 526 MHz
m 1 25205441 Gz 5.73 dim Occ s Centroid 2534979 485 Gilz n 1 25205559 iz 1001 dbm Occ B Centroid 2535009978 GHz
n 1 25194148 GHz 520 dim Occ B Freq Offset 20511093 872 kb n 1 25190681 GHz 595 diim Occ B Fre Offset 5975276 195 kHz
03:27:37 M 01/21/2025

03:28:05 PM 01/21/2025

64QAM

256QAM

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
SWT 101 s ® VBW 3 Mz

Mode Auto Sweep

ultiVie

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz

3008 SWT 101 ms = VEW 3tz Mode Auto Swesp
[ 402 b [ 28 dBim
2529905 0 61e 2523791 0.6te
» < »
. e i ey S VS PR O TN . S = R =
7 4
o, o, - -
7 ™ -
L . it i,
2 T ” =T v
- e o
FEETY 001 prs O W/ Span B0.0 Mz || [GF 2535 Gz 001 ps 0 M/ Span B0.0 MHz
2 Marker Table 2 Marker Table
M 1 2529905 GHz 14.02 dBm 28.931 65003 MHz M 1 2523791 GHz 10.88 dBm Oce B 28934513184 MHz
n 1 25205079 6tz 892 dim Occ B Centroid 2514971688 GHe n 1 25205669 Gz 534 dim Gec B Gentroid 2535004 116 GHz
n 1 25094395 GHz B.69 dim O B Freq Oifset 26311851 062 kHz n 1 2509501 8 GHz 588 dim Occ B Freq Oifset 30116 411 068 ki
e T
03:28:27 MM 01/21/2025

03:56:47 MM 01/21/2025

TEL:

886-3-327-0868

FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 35MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

fiVie ~

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz

ultiView trum
RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
SWT 101 s ® VBW 3 Mz

Mode Auto Sweep

2 Marker Table

SWT 101 ms © VBW 3 itz Mode Auto Sweep
"
p— BTN LV VOV G o R

0 0 7 ¢
o 7 o +

! | \

T
‘j &
w . M,
Tren " 0 bl i il
ks ey ol o "
E L o | a0
(FEHT 0Tt W Span 70.0 Nk || (GFE535 Gt oo pn (177) Span 700 Nz
2 Marker Table

M 1 2529196 GHz 13.46 dBm Occ Bw 33849778078 MHz M 1 2535979 GHz 13.98 dBm Oce Bur

m 1 2518049 GHz 9.20 dim Oce Bw Centroid 2534973921 GHz m 1 25180489 GHz 832 diim Occ B Gentroid 2535013 457 GHz

i 1 2551 B9B 8 GHe .71 d8m Oce B Freq Offset 26078913954 kHz i 1 5 B8 dBim Oce Buw Fren Offset 13457 066 476 kHz
] &

33.929075 948 MHz

03:18:35 PM 01/21/2025

03:19:29 PM 01/21/2025

64QAM

256QAM

tiVie sctrum

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz

ultiView trum
RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
- an 3008 SWT 1.01ms ® VBW 3z

Mode Auto Sweep

2 Marker Table

- SWT 101 s ® VW 3wz Mode Auto Sweep
h w
i) Wi 1081 dm
25394760 61e 2526 1890 6te
» »
N I E S e 0 = = S =
f
o f o T
o
-
Ll h -
- = T oy
it ki, \ PP TRl ol
o VR, ) ] A, L
FEETY 001 prs O W/ Span 70.0 Mz || [GF 2535 Gz 001 ps oM/ Span 70.0 MHz
2 Marker Table

33724484271 MHz

03:20:23 PM 01/21/2025

W I 2539476 GHz 13.43 dBm Occ 33855052424 MHz W I 2526189 GHE 1091 dBm Qe B
n 1 25180808 Gtz 857 dim Occ B Centroid 2535008 357 Gz n 1 25181065 Gz 535 dim Occ B Centroid 2534 968 748 Gtz
n 1 2551935 9 GHz £.75 d8m Oce B Freq Oifset 8357 460016 kHe n 1 561831 G 522 dim Oce B Freq Oflset 31,50 788 788 ki

e P Wenoios NN 0 0

03:21:19 PM 01/21/2025

886-3-327-0868
886-3-327-0855

TEL:
FAX:
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

I e - s

RefLevel 30,00 dBn Offset 7.00 48 = REW 1 MHz

3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

03:14:08 PM  01/21/2025

. PRSI i 27 B W SR v . PV EUSUNP DET ND
o - o - -
T T I
| | |
7 T | T
AT oy, ¥ Uy,
W Fi g
. pe L
i S y
P S " T A A
et Ao A | | e il AT
[FEHTS 001 prx [T Span 80.0 iz || (GF2535 BFx 001 prs ] Span 80.0 Wiz
2 Marker Table 2 Marker Table
W 1 1410 dBm Oce 38.852146436 MHz W 1 2518217 GHz 12.82 dBm Qcc B 38818685678 MHz
n 1 531 dim Occ B Centroid 2539971 605 Gz n 1 25156598 Gz 8.29 dim Occ B Centroid 253506917 GHz
n 1 2554397 7 GHz 573 dim Occ B Freq Offset 28395 268 138 kb n 1 25544785 GHz 871 diim Occ B Fre Offset 69169892 359 kb
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M 1 2! 7 GHz 1317 dBm Occ Bw 38828392776 MHz M 1 2542832 GHz 10.14 dBm Oce B 38911141571 MHz
m 1 251 86Hz 771 dim Oce Bw Centroid 2534999981 GHz m 1 25155632 GHz 5,74 diim Occ B Gentroid 2535018812 GHz
i 1 25544142 GHe 878 dBm Oce B Freq Offset 1BERAMETI He i 1 25544744 GHe 495 diim Oce Buw Fren Offset 18811839 107 kHe
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

Conducted Band Edge

FR1 N7 / 5MHz / CP OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 10.90 d8 Mode Sweep saL RefLevel 30,00 dBm  Offset 10.90 d8 Mode Sweep saL
Count 100/100
1 Spurious Emissions 1 AugPwr_[[|1 Spurious Emissions
Uit Chees P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_UINE P Line _SPUR[OUS_LIN 3
20 dBm 1 20 dBm .
f
10 dB " IL
) |
10 10 dBnr %
A r! |‘
30 E T
Nl L
a0 allk o W
L4 TR AL G B WP
Aling 8 |
L i \"\w—«

]
2.475GHr 10005 pts. 0 MHz/ 2.505GHz || [2.565 GHa 10005 pts 0 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:

2475 GhHz 2494 GHz 1.000 Miz 209352 GHz 2565 GHz 2570 GHz 100.000 kHz 256963 GHz 18.76 dBm -11.24.d8
2.494 GHz 2.496 GHz 1.000 MHz 2.495 84 GHz 2570 GHz 2571 GHz 100,000 kHz 2.57001 GHz <13.71 dBm 371d8
2496 GHr 2499 GHe 1.000 MH:z 249896 GHz 2571 GHz 2575 GHz 1.000 MHz 257114 GHz -30.39 dBm -20.39 dB
2499 GHe 2500 GHz 100,000 kfz 2.50000 GHz 2575 GHz 2576 GHz 1.000 Mz 257592 GHz 4494 dBm 319448
2,500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 2576 GHz 2595 GHz 1,000 MHz 257674 GHz 44.36 dBm 19.36 dB

e [iiiinnsiil R

04:03:23 PM 01/21/2025

04:11:30 PM 01/21/2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 10.90 6B

1 Spurious Emissions ' dwapr || Spurious Emission:

Made Sweep

saL RefLevel 30.00dBm  Offset 10.90 d8. Mode Sweep
Count 100/100
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04:04:22 BN 01/21/2025

2.475 GHx 10005 pts. 0 MHz/ 2.505 GHz || | 2,585 GHz 10005 pts 0 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:

2475 GHz 2494 Gz 1.000 Mz 2.49374 GHz -37.75 dBm -1275dB 2,565 GHz 2,570 GHz 100.000 kHz 2.56591 GHz 5.66 dBm 2434 dB

2494 GHz 249 GHz 1.000 MHz 249423 GHz -35.30 dBm 223008 2570 GHz 2571 GHz 100.000 itz 257001 GHz -22.77 dBm 1277 dB

2,496 GHz 2499 GHz 1.000 MHz 2.49899 GHz 29 -19.49 dB 2571 GHz 2575 GHz 1.000 MHz 257101 GHz -30.40 dBm -20.40 dB

2239 Ghz 2500 Gtz 100,000 kiz 2.50000 GHz 2220 dBm -12.20 dB 3575 Ghie T578GHe 11000 Mz 257520 GHz ‘3496 dBm 2196dB

2.500 GHz 2.505 GHz 100,000 khz 2.504 50 GHz 5.63 dBm 4328 2576 GHz 2595 Ghz 1.000 MHz 257630 GHz -36.48 dBm 1148 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 5MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 10.90 0B

RefLevel 30.00dBm  OMfset 10.50 dB.

Mode Sweep SGL Mede Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions I | 1 AvaPar
Limit € PASS SPURIOUS UINE-ABS_002
Line _SPURJOUS_UIN g Line _SPUR{OUS_LINE_ABS_0d2
20 dBm—————— . 20 dBinv
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10 dBm T 10 dBnr z \
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30 T = T \
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e | ! j ]
2.475 GHx 10005 pts. 0 MHz/ 2.505 GHz || | 2,585 GHz 10005 pts 0 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2494 GHz 1.000 MHz 209342 GHz -47.32 dBm -22.32d8 2565 GHz 2570 GHz 100.000 kHz 256968 GHz 1813 dBm -11.87 dB
2,494 GHz 2.496 GHz 1.000 MHz 249591 GHz -41.86 dBm -28.86 dB 2570 GHz 2571 GHz 100,000 kHz 2.57001 GHz -16.41 dBm 6.41d8
2,496 GH 2499 GHe 1.000 MHz 2.49892 GHz 33.34 dBm -23.34 dB 2571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -33.85 dBm -23.85
2493 Gtz 2500 Gtz 100,000 kiz 249999 GHz 13.41 dBm -3.41dB 2575GHz 2576 GHz 1.000 MHz 257599 GHz 4582 dBm -3282d8
2500 GHz 2505 GHz 100,000 khHz 250033 GHz 18.85 dBm 11.15dB 2576 GH 2595 Ghiz 1,000 Mis 2557652 GHz 4367 dBm 18567 dB
oty (IR ceary (R i Sk
04:06:21 PN 01/21/2025 04:14:36 PM 01/21/2025
m =
ot Lol 00 A Oset 1G0T Mode Sween saL RefLevel 30.00dBm  Offset 10.90d8. Mode Sweep seL
Count 100/100
= 1 Awgpwr || Spurious Emissions
Limit C PRSS SPURIOUS_UNEABS, 55
Line _SPURJOUS_LINE_ABS_062 3 Line _SPURIOUS_LINE_ABS_0d2 ss
20 dBenr T T 20 dbny
10 dBnr
it tvitodi |[ | oot
o T i
10 dBim Il i L10 dBm \
SPURiBUS e l 1 \
-30 j
w M -
MW “M.«“‘“
e 50 dBr "‘*-M...,w
-
2.475 GHx 10005 pts. 0 MHz/ 2.505 GHz || | 2,585 GHz 10005 pts .0 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2494 GHz 1.000 Mz 249386 GHz 2565 GHz 2,570 GHz 100.000 kHz 2.56539 GHz 5.65 dBm -24.35dB
2494 Gz 2496 GHz 1.000 Miz 249535 GHz 2570 GHz 2571 GHz 100.000 kHz 257000 GHz -22.90 dBm 129048
2,496 GHz 2.499 GHz 1.000 MHy 2.49893 GHz 2571 GHz 2575 GHz 1.000 MHz 257102 GHz -27.62 dBm -17.62d8
1499 GHiz 2500 GHe 100,000 kfz 250000 GHz 3575 GHz 2576 GHz 1,000 MHz 257590 GHz -34.72 dBm 2172 dB
2,500 Gz 2505 GHz 100,000 kttz 250387 GHz 2576 GHz 2595 GHz 1.000 MHz 257625 GHz -36.07 dBm -11.07d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 5MHz / CP OFDM / 64QAM

v - R = - B
Ref Level 30.00 dBm  Offset 10.90 g8 Made Sweep SGL RefLevel 30.00d8m Offset 10.90 d8 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions I | 1 AvaPar
Limit € PASS SPURIOUS UINE: ABS_002
Line - SPURKOUS_UN . Line _SPURIOUS_LINE_A85_oq2
20 dBenr T B 20 dBir
1
10 dBm -
i
o T l
10 dBm t 10 dBmr
. I
SPURIBUS Tne_aps o0z f i
30 ! % E
4
a0 . - ﬂl { Py,
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\»MJ i ‘JW - S—
2.475 GHx 10005 pts. 0 MHz/ 2.505 GHz || | 2,585 GHz 10005 pts 0 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2494 GHz 1.000 MHz 249341 GHz -41.87 dBm -22.87dB 2565 GHz 2570 GHz 100.000 kHz 256967 GHz 1815 dBm -11.85.d8
2.494 GHz 2.496 GHz 1.000 MHz 249575 GHz m -31.49 dB 2570 GHz 2571 GHz 100,000 kHz 2.57000 GHz -14.51 dBm 451d8
249 Gt 249 Gta 1.000 MH:z 2.89884 GHz -35.08 dBm -25.08 i 2571 GHe 2575 Ghz 1.000 Mz 257104 GHz -34.12 dBm 241248
2493 Gtz 2500 Gtz 100,000 kiz 249999 GHz -16.26 dBm -6.26 db 2575GHz 2576 GHz 1.000 MHz 25759 GHz 45.87 dBm 3287 dB
2500 GHz 2505 GHz 100,000 khHz 2.50037 GHz 17.88 dBm 121248 e o 2595 Ghiz 1,000 Mis 2576 56 GHz 4414 dBm 1914 dB
oty (IR ceary (R i Sk
04:07:21 PN 01/21/2025 04:15:36 PM 01/21/2025
~ [ | =
ot Lol 00 A Oset 1G0T Mode ey sau RefLevel 30.00dBm  Offset 10.90d8. Mode Sweep seL
Count 100/100
= 1 Awgpwr || Spurious Emissions
Limit C PRSS SPURIOUS_UNEABS, 55
Line _SPURJOUS_LINE_ABS 02 3 Line “SPURIOUS_LINE_A85_0q2 ss
20 dBenr T T 20 dbny
10 dBnr
r o v o
o T ?
(i |
10 dBim | 110 dBor ‘
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SPURiBUS e j \
-30 j
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i 50 dBnr A
2.475 GHx 10005 pts. 0 MHz/ 2.505 GHz || | 2,585 GHz 10005 pts .0 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2494 GHz 1.000 MHz 249391 GHz -12.70 dB 2565 GHz 2570 GHz 100.000 kHz 256581 GHz 5.00 dBm -25.00 dB
2494GHz 249 GHz 1.000 Mitz 249401 GHz -23.57d8 2570 GHz 2571 GHz 100.000 itz 257002 GHz -26.25 dBm
2,496 GHz 2499 GHz 1.000 MHz 2.49898 GHz -18.57 dB 2571 GHz 2575 GHz 1.000 MHz 257112 GHz -26.02 dBm
1499 GHiz 2500 Gftz 100,000 kitz 2.50000 GHz -13.52 dB 3575 Ghie 7576 GHr 1,000 MHz 257579 GHz 2951 dBm
2.500 GHz 2.505 GHz 100,000 khz 250373 GHz 4428 2576 GHz 2595 Ghz 1.000 MHz 257631 GHz -32.60 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 N7 / 5MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 10.90 0B

RefLevel 30.00dBm  OMfset 10.50 dB.

Mode Sweep

6L

04:10:22 PM 01/21/2025

Made Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions I | 1 AvaPar
Limit € PASS SPURIOUS UINE: ABS_002
Line - SPURKOUS_UN . Line _SPURIOUS_LINE_A85_oq2
20 dBm 1 20 dBm
fi il
10 dBinr Y T
[\ 1
0 I [
| il
10 dBr T 10 dBnr +
i I
" | I
SPURIBUS_UNE ABS 002 ’ 1 " \
[ [
" ' W T i F- o
i L b e e
W e {50 dBrn- =
e \W\MJ | | ),,,.,,,-A"J M""’““"‘ ]
2.475 GHx 10005 pts. 0 MHz/ 2.505 GHz || | 2,585 GHz 10005 pts 0 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2494 GHz 1.000 MHz 2.093 27 GHz -51.24 dBm -26.24 dB 2565 GHz 2570 GHz 100.000 kHz 256968 GHz 1419 dBm -15.81 dB
2.494 GHz 2.496 GHz 1.000 MHz 249597 GHz -49.15 dBm 15 2570 GHz 2571 GHz 100,000 kHz 2.57001 GHz 18.52 dBm -852d8
249 Gt 249 Gta 1.000 MH:z 2.89889 GHz 37.74 dBm 2571 GHe 2575 Ghz 1.000 Mz 257101 GHz 36.29 dBm -26.29
2893 GHz 2500 GHz 100,000 ktz 2.49999 GHz -20.11 dBm 2575 GHz 2576 GHz 1.000 MHz 257597 GHz 50.14 dBm 371448
2,500 GHz 2.505 GHz 100.000 kHz 2.50029 GHz 14.80 dBm 2576 GHz 2595 GHz 1,000 MHz 257691 GHz 4668 dBm -21.68dB

04:18:37 #M 01/21/2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00dBm  Offset 10.50

a8 Mode Sweep

Ref Level 3000 dBm  Offset 10.90 0B Mode Sweep saL
Count 100/100
i Sgnaious s 1 tuegiwr |1 Seurious Emissions
Limit € PSS SPURIOUS_UNEABS, 55
Line _SPURJOUS_LINE_ABS 02 3 Line “SPURIOUS_LINE_A85_0q2 ss
20 dBenr T T 20 dbny
10 dBnr
o ) T 1
! |
10 dBrm ‘ iWDdI!m \
| | |
SABS TN 1
-30 i
0 il I \ e O
o B ST
M»«W J \' Pag,
_‘_“w""““"" 50 db T B

2.475 GHz 10005 pts. 0 MHz/ 2.505 GHz | | | 2.565 GHz 10005 pts .0 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:

2475 GHz 2494 GHz 1.000 Mz 249303 GHz .86 d -18.86 dB 2565 GHz 2570 GHz 100.000 kHz 2.566.26 GHz 1.75 dBm -28.25 dB

2494GHz 249 GHz 1.000 Mitz 249597 GHz 41.25dBm 2825 d8 2570 GHz 2571 GHz 100.000 itz 257001 GHz -28.45 dBm

2,496 GHz 2.499 GHz 1.000 MHz 2.89647 GHz 34.18 dBm 24.18 dB 2571 GHz 2575 GHz 1.000 MHz 257104 GHz -35.72 dBm

1499 GHiz 2500 Gftz 100,000 kitz 2.50000 GHz -27.24dBm -17.24 dB 3575 Ghie 7576 GHr 1,000 MHz 257586 GHz 1.5 dBm

2.500 GHz 2.505 GHz 100,000 khz 250439 GHz 2.22 dBm 2576 GHz 2595 Ghz 1.000 MHz 257678 GHz -41.88 dBm
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